
ESIA Report for the Proposed Mwange Water Supply System in Gicumbi District   2023 

Page 1 of 243 

ENVIRONMENTAL IMPACT ASSESSMENT REPORT FOR THE PROPOSED 

CONSTRUCTION OF MWANGE WATER SUPPLY SYSTEMIN GICUMBI TOWN 

 
 

Project Developer Prepared by 

 

Republic of Rwanda 

Water and Sanitation Corporation 

(WASAC)  

Namara Norine 

EIA Lead Expert: RAPEP/EA/020 

namara.nn@gmail.com 

+250 783 078806, 

 

 

 

mailto:namara.nn@gmail.com


ESIA Report for the Proposed Mwange Water Supply System in Gicumbi District 2023  

 
Detailed Designs for the Construction of Mwange Water Supply System in Gicumbi Town – Rwanda 

 Page 2 of 243 

CONTENTS 

Contents .......................................................................................................................................2 
[...]
All water balance will be computed on monthly basis and will consider the minimum of 

0.37 m3/s as the available water resource on which all water supply designs should 

consider.  

 

Figure 2: Graphic Representation of Monthly Flow at Mwange-Rusumo 
 

Based on the average monthly runoff at the gauging station, all the expected flows at various 

alternatives have been computed using aerial extrapolation. The table below displays expected 

flows at each intake options. 

0

0.2

0.4

0.6

0.8

1

1.2

1.4

FL
O

W
(M

3
/S

)

AV ERA G ED M O N THLY F LO W S AT RU S U M O
1995

1996

1997

1998

2000



ESIA Report for the Proposed Mwange Water Supply System in Gicumbi District 2023  

19 
 

 

Table4: Computed Monthly Flow at Various Alternatives 

 
Station 

Mwange-

Rusumo 

ALTERN #1 

(Feasibility 

Study) 

ALTERN 

#2 

(Tail 

water) 

ALTERN 

#3 

(Dam) 

ALTERN #4 

(Kagogo) 

ALTERN 

#5 Down 

Cath. Area 

(km2) 

48 43 51.15 36.62 102 64.27 

January 0.55 0.49 0.59 0.42 1.17 0.74 

February 0.60 0.54 0.64 0.46 1.28 0.81 

March 0.49 0.44 0.52 0.37 1.04 0.66 

April 0.62 0.56 0.66 0.47 1.32 0.83 

May 0.79 0.70 0.84 0.60 1.67 1.05 

June 0.47 0.42 0.50 0.36 1.01 0.63 

July 0.38 0.34 0.41 0.29 0.82 0.51 

August 0.37 0.33 0.40 0.28 0.79 0.50 

September 0.43 0.38 0.45 0.32 0.90 0.57 

October 0.45 0.40 0.48 0.34 0.96 0.60 

November 0.50 0.45 0.53 0.38 1.06 0.67 

December 0.51 0.46 0.54 0.39 1.08 0.68 

 

4.2.4. Water Balance at the different proposed intake locations 

From hydrological, water resources and water balance point of view all the proposed 5 

alternatives have been analysed to come up with a better option to be implemented. All 

computations made in this section are based on the available monthly flow as depicted in 

Table5. The Table5 computed the water balance for various alternatives. Alternatives #4 and 

#5 are the ones yielding a positive water balance.  

 

Table 5: Water Balance Table for the 5 Alternatives 

 Station 
Option 1 
(Feasibility 

Option 2 
(Tail water) 

Option 3 
(Dam) 

Option 4 
(Kagogo) 

Option 5 



ESIA Report for the Proposed Mwange Water Supply System in Gicumbi District 2023  

20 
 

Study) 

Catchment Area 
(km2) 

48 43 51.15 36.62 102 64.27 

Available Flow 
(m3/s) 

0.37 0.33 0.40 0.28 0.79 0.50 

Sources 0.03 0.03 0.03 0.03 0.03 0.03 

WS Project 
Requirement 
m3/s 

0.393  0.393  0.393  0.393  0.393  0.393  

HPP Requirement 0.4 0.4  0.4   

Available Water 
(MCM/year) 

12.72 11.49 13.49 9.93 25.96 16.71 

WS Project 
(MCM/year) 

12.39 12.39 12.39 
12.39 12.39 12.39 

HPP Requirement 
(MCM) 

12.61 12.61  12.61   

Water Balance NEGATIVE NEGATIVE NEGATIVE NEGATIVE POSITIVE POSITIVE 

 
Alternatives #4 and #5 exhibit positive water balance whereas alternatives #1, #2 and #3 resulted 

in a negative water balance due to the fact that they are located upstream of an existing HPP that 

has already has a 0.4 m3/s water permit. Where possible, the negative water balance can be made 

positive with the help of a storage reservoir. Alternative #3 has been proposed with storage 

reservoir. The capacity of the reservoir can go up to the Mean Annual Runoff (MAR) equal to 12.37 

MCM but still, challenges and conflicts may rise with the HPP. 

 
4.2.5. Environmental Flow 

The ecological flow is defined as the flow that remains in the river after the water supply 

requirement has been met. Given the fact that we will have no storage at the raw water intake, the 

minimum monthly flow is the critical one to be considered. The august flow (0.5 m3/s) has been 

considered as a guaranteed flow which all designs are based. With a time-step of five years, the 

water balance has been computed with the exact amount of water demand and the available water 

in August (the driest month). All the remaining water in the stream has been considered as 

environmental flow available for the ecosystem.   

The following table estimates the ecological flow up to the planning horizon (2050). 

Table 0: Estimation of Environmental Flow 
 2020 2025 2030 2035 2040 2045 2050 

Demand 18,385.26 21,088.42 23,924.19 26,385.30 29,872.43 33,757.12 38,100.74 



ESIA Report for the Proposed Mwange Water Supply System in Gicumbi District 2023  

21 
 

Available 

Flow 

(m3/day) 

43,200.00 43,200.00 43,200.00 43,200.00 43,200.00 43,200.00 43,200.00 

Balance in 

m3/day 

(Ecological 

flow) 

24,814.74 22,111.58 19,275.81 16,814.70 13,327.57 9,442.88 5,099.26 

Ecol. Flow 

% 
57% 51% 45% 39% 31% 22% 12% 

 

Up to 2045 we have ecological flow of more than 20% which is the minimum flow required 

to remain in rivers as per the regulations in Rwanda.  

The implementation of Mwange water supply system project is divided into two phases 

which are 0.278 m3/s for phase I and 0.115 m3/s for phase II totallying 0.393 m3/s. The 

implementation of the project is as follow: 

 

Table7: Water demand calculation for various phases 

Project Water Demand 
Phase 1 (2020-2035) 

(m3/day) 

Phase 2 (2035-2050) 

(m3/day) 

Project Treated Water 

Demand  
22,637.59 32,994.02 

Water Treatment Plant 

Losses  
2.5% 2.5% 

Project Raw Water Demand  23,200.00 34,000.00 

 

      5.Analysis of Cumulative impacts of the project on Mwange river 

The Phase I of Mwange water supply project will abstract 0.278 m3/s which is equivalent to 

47% of the total flow of Mwange river, being 0.59 m3/s recently measured in July 2023 by 

WASAC and Rwanda Water Resources Board. This indicate that 53% of the available flow at 

the abstraction site will remain for both environmental flow (considered to be 20% 

minimum as per Rwandan regulations) and the remainder for other users (33%).In addition, 

the downstream of the abstraction site has more potential water resources in terms of water 

quantity as result of other 3 major tributaries to Mwange river. 



ESIA Report for the Proposed Mwange Water Supply System in Gicumbi District 2023  

22 
 

The phase II of the same project, will be implemented from 2035 and will require 0.115 m3/s 

in addition to the quantity of water taken in phase I totalling 0.393 m3/s. The addition of the 

phase II of the project will lead to total abstraction of 66.6% of the total available flow in the 

river which guarantees the compliance with environmental flow. However, as the phase II 

will be implemented in 2035, there will be further assessment to update the current findings 

for water availability. 

The ongoing hydropower plant was considered during analysis of the five alternatives 

proposed by the study. Given that the plant of water requirement 12.61MCM/year is 

located upstream, the three first alternatives proposed by the study were found not 

suitable as the calculation of water balance, in consideration of the mentioned hydropower 

water requirement, indicated a negative water balance as per the table and consequently 

they were rejected in favour of the alternative 5 which is located downstream the 

hydropower plant. 

         6. Proposed Intake and Water Treatment Plant Sites 

The intake at river Mwange is located downstream of the HEP station that is under 

construction. The location has been selected to capture the water from river Bizi a tributary 

of river Mwange and improve on the available yield. The intake is situated at coordinates 

(510,858.3 m E, 4814,844.2 m S).  

Using the Total Station and a GPS the team obtained multiple Coordinate Geometrical points 

which were used in the analysis using AutoCAD CIVIL D to generate a surface and contour 

map.  

The elevation at both sites (Intake and WTP) vary between 1,645 m near the river and 1,668 

m near the main road.  

         7.Current Water Demand  

    As per socio-economic survey and available documents (e.g., Rwanda National Water Master 

Plan, 2015; World Bank, Rwanda National Water Master Plan, 2015; World Bank, etc.), the 

current water demand in the project area including institutional and industrial and an 

estimated NRW of 30% is around 22,134 cubic meters per day. 

 

     8.Interventions for the Rehabilitation of the Existing Water Treatment Plant 
(Nyamabuye) 

The existing water treatment plant at Nyamabuye currently has a capacity of 1,700 m3/day, 

but its production can be increased to 2,400 m3/day by channeling in more water from 

Miliku springs.  

The water treatment process in Nyamabuye currently involves addition of lime for PH 

correction and chlorination for elimination of pathogens. The recommendation regarding 

the refurbishment of this treatment plant is as follows: 



ESIA Report for the Proposed Mwange Water Supply System in Gicumbi District 2023  

23 
 

 General rehabilitation of the existing structures 

 Replacement of the existing pumps  

 Replacement of the surge tank 

 Replacement of the spray aerators 

 Installation of pressure filters at Yaramba to ensure allowable turbidity 

 The sprayer aerators are dilapidated and ought to be replaced with ones of the 

same design but in stainless steel.  

During the field surveys, it was found that the turbidity of the water rises after heavy rains, 

which causes disruption in the water treatment process. This occurs because the water 

treatment process at Nyamabuye does not include the clarifiers. Therefore, it is 

recommended that the collection chamber at Yaramba be equipped with pressure filters to 

reduce the turbidity of the water as it is pumped into the water treatment plant.  

 

             9.Proposed Processes 

The proposed water treatment plant will have the following main components: 

1. Intake Structure equipped with diversion sharp crested weir, manual coarse 

screens and sand trapping system. In addition to raw water tank and intake 

pumping station. 

2. WTP inlet works that includes pre-chlorination and cascade aeration tank 

3. Flocculation and Coagulation Tanks  

4. Rapid Sand Filters with backwashing system 

5. Post Chlorination System 

6. Drying Beds 

 

                 10.Justification of the project 

The development objective of the program is to improve the quality of life and socio-

economic development of the people and country by ensuring equitable provision of 

adequate, reliable and sustainable water and sanitation services for targeted areas with a 

view to promote economic growth and transformation. Upon completion of the construction 

works, a number of people will be benefitting improved, liable and sustainable water supply 

services from the program.  

 

           11.Study Methodology. 

A number of tools and methods were applied to get useful information and consequently 

arrive at the desired conclusion. A checklist was formulated and used to identify various 

possible impacts that may emanate from this project and their level of significance. This 

assisted in prioritizing the impacts and allowed focus on those viewed as being significant. 



ESIA Report for the Proposed Mwange Water Supply System in Gicumbi District 2023  

24 
 

The terms of reference issued by RDB further assisted in guiding the study methodology to 

be applied in assessing the potential project impacts. 

The general steps followed during the EIA/EMP study were as follows: 

o Preliminary assessment of the site (made through Several Site visits). 

o Environment screening, in which the project was identified as among those requiring 

a project report under the Law on Environment. 

o Environmental scoping that provided the significant environmental issues related to 

the proposed project and the site activities. 

o There were previous meetings and consultations. 

o Detailed physical inspection of the site and the surrounding areas, 

o Physical inspection of the site and surrounding areas. 

o EIA/EMP Public participation via the use of questionnaires. and interviews  

o Reporting. 

              12. Project description 

              12.1. Project Location and Baseline Information 

The project is located in Gicumbi District and targets to provide drinking water to the City of 

Gicumbi and its immediate rural surrounding area that comprise 4 sectors: Byumba, Kageyo, 

Rukomo and Nyamiyaga. 

The elevation of the study area within those 4 administrative sectors is ranging from 1,454 

m to 2,418 m above the sea level. Thus, a particular attention will be paid for the pipeline 

layout throughout such hilly area and land prone to sliding process. 

The whole District of Gicumbi is characterized by a succession of steep hills giving rise to a 

multitude of watershed converging, all of them, toward the Nile Basin through Nyabugogo 

stream and Lake Muhazi. Resulting from the topography, the valleys are narrow and lack real 

swamp, except in former Mulindi marchland (now-a-days occupied by an industrial 

plantation of tea) and current Rugezi area (direct water source of Ntaruka hydro-electric 

power). Such type of topography combined with soil coted Kaolisol gives way to catastrophic 

erosion process and even, to ravines-gullies and land sliding.  

           12.2. Project activities 

The proposed system consists of a WTP at the river Mwange with a total capacity of 34,000 

m3/day. The WTP comprises an intake at the river, and treatment processes, which are 

mainly coagulation, flocculation, sedimentation, and filtration. The treated water will be 

pumped from the clear water tank via a high lift station into a booster station. The booster 

station will pump water into a regional water reservoir located at the Gihembe refugee 

camp. 

The clear water tank will be 2,000 cubic meters including the backwash volume.  



ESIA Report for the Proposed Mwange Water Supply System in Gicumbi District 2023  

25 
 

The booster’s balance tank has a total capacity of 5,000 cubic meters. 2,500 cubic meters to 

be implemented at each stage. It is to note that the balance tank is sized bigger than the 

clear tank to ensure water availability for the booster when a sudden failure occurs at the 

high lift station. This reserve storage will allow smooth shutting down of the booster 

without any effect on the pumps. 

The storage tanks are designed to balance fluctuations in demand between minimum and 

peak, as well as, to accommodate a reserve storage for emergencies that is 5 hours for 

Gihembe and 7 to 8 hours for others. 

The network system has around 245.0 km of new and existing pipes. The 245.0 km include 

pumping mains, main distribution pipes and distribution. The total model existing network 

is around 85.0 km with existing diameters vary between 25 and 110 mm. While the new 

introduced pipes are around 160.0 km with proposed diameters vary between 63 mm and 

500 mm. 

the system is hybrid. Water will be pumped from the WTP via a DN500 DIP to the booster 

station. From the booster station to Gihembe a DN500 DIP will be also laid. From Gihembe 

to the sector’s reservoris water will be delivered via DN350 to Byumba, a DN300 to Kagyo, 

and a DN300 to Rukomo and Nyamiyaga. The DN300 to Rukomo and Nyamiyaga branches 

at coordinate (511,546.02, 4,819,872.91) into two DN250 pipes. Each feed one reservoir. 

All the transmission and pumping mains are new. They will be implemented in the first 

stage of the project. 

           13.Policy, legal and Institutional arrangements 

          13.1. At national Level 

About legal framework, a number of laws that were taken in into considerations by 

indicating their provisions relevant to the implementation of the project for rehabilitation of 

MWANGE . These start with the constitution of the Republic of Rwanda of 2003 revised in 

2015 stressing the right to live clean and healthy environment and the duty of everyone to 

protect, safeguard and promote it. In the same line, the Organic law of 2005 requiring 

projects mandatory to conduct Environmental Impact Assessment (EIA), the law on 

environment, 2018 and related ministerial orders for list and requirements for projects to 

conduct EIA complement the actions required in projects implementation to safeguard 
[...]
shall be disposed in authorized dumping site and incinerate some to reduce their volume in the 

environment 

Site restoration 

Once all the wastes resulting from demolition and dismantling works is removed from the site, 

the site will be restored through and re-vegetation using indigenous plant species. Restoration 

of the affected land may involve the filling in of the open pits and grading the land to its natural 

contours, replenishment of the topsoil and finally planting appropriate tree species and under 

cover vegetation to hold the soil in place and to prevent flooding. 

Positive Impacts during Decommissioning Phase 

 Site Rehabilitation 

 Employment Opportunities 

 

Negative Impacts during Decommissioning Phase 

The demolitions of the whole of the WTP after the end of its life span will lead to the below 

mentioned environmental impacts whose risks need to fully be identified and methods to 

prevent or minimize risks be put in place. This could be done through undertaking a 

decommissioning study. Amongst the key impacts expected are:  

 Noise Pollution and Vibration. 



ESIA Report for the Proposed Mwange Water Supply System in Gicumbi District 2023  

48 
 

 Dust emissions/Air Pollution.  

 Occupational health and Safety Issues. 

 Water Pollution. 

 Solid Wastes and other Materials. 

 Traffic Impacts 

 

2.3 Project components  

The whole project consists of construction of intake,water treatment plant,water supply 

pipeline, pumping stations and reservoirs as indicated on the scheme below



ESIA Report for the Proposed Mwange Water Supply System in Gicumbi District 2023  

49 
 

 

Figure3: proposed Mwange water supply scheme 

 



Detailed Designs for the Construction of Mwange  Water Supply System in Gicumbi Town - Rwanda   

               

  

SAJDI in Joint Venture with CAVICON Consultants                                           Page 50  

 

2.3.1 Intake System 

Intake and Sand Trapping System 

The intake structure at the Mwange river consist of following main components: 

 Diversion sharp crested weir that is to be constructed along the river. The main 

purpose of this weir is to maintain a specific level of water at the intake 

structure. Based on the topographic surveys, the weir will have a length of about 

8.0 m and a height of about 2.0 m to maintain water at the required level. The 

weir will be supported by retaining walls at either side. 

 Manual coarse screens with bar spacing of 20 mm. Due to the use of two channel 

intake works, two screens are to be installed. The main goal of these screens is 

to trap floating objects and any other large objects such as stones, trees, etc. The 

screen should be of stainless steels and mounted on concrete walls. The screens 

are to be manually cleaned. 

 The sand trapping system is a two channel longitudinal sand traps that are 

equipped with weirs at an interval of 15 m.   The proposed weirs are to aid the 

sand trapping by breaking the speed of water. The sand trapping system should 

be capable of eliminating all particulars larger than 200 micrometers. The sizing 

of the proposed trapping system has been done Stoke’s law as shown below.  

From the upstream tank, the water will be pumped to the treatment system. It is 

foreseen that all particles of above 200 micrometer and more will be eliminated at the 

intake. Based on the findings of the flood models, the walls of the intake chambers will 

be adequately raised and the outside embanked with suitable material to avert the 

possibility of storm water with high turbidity flowing in during the rainy season.  

 

 

 

 

 

 

 

 

Figure 4: Proposed Intake Arrangement  
 



Detailed Designs for the Construction of Mwange  Water Supply System in Gicumbi Town - Rwanda   

               

  

SAJDI in Joint Venture with CAVICON Consultants                                           Page 51  

 

The weir controls the intake level. The weir shall be construction up to 0.5 m below the top 

of the sand trap. The weir shall have 2 flush gates (penstock valve), which shall be opened to 

flush out the sand which have accumulated behind it. Flush gates shall also be opened in 

case of excess flows. They will be positioned at the top and at the middle of the weir, while 

the low shall be placed at the bottom of the weir. They will remain closed under normal 

operation. 

Intake Pumping station with a capacity of 39,500 m3/day at the ultimate stage (2030 – 2050). 

During maintenance, the high penstock will be opened and when the levels reduce the low 

one can be opened also. They will be manually operated.  

Sampling of river water shall be regularly taken to assess the effectiveness of the sand trap 

 

Figure 5: Proposed Intake and Water Treatment Plant Contour Map 

2.3.1.1 Sand trap 

The water from Mwange river requires sand trapping as previously detailed. The sand trap 

will have screens which shall be slotted into the provided grooves. They shall cover the 

entire width of the of the sand trap. Screens needs to be regularly cleaned.  

The sand trap shall possess two penstocks to control extraction of water from the river.  

The penstocks shall remain open under normal operation and only closed during 

maintenance. They are manually operated. 

The trapped sand shall be removed by silt pumps running along the rails. They are set to 

rum at regular intervals (say 1 trip for every 30 minutes). It shall also be operated via the 

SCADA system. The sand shall then be pumped back to the river through a drain.  

 

 



Detailed Designs for the Construction of Mwange  Water Supply System in Gicumbi Town - Rwanda   

               

  

SAJDI in Joint Venture with CAVICON Consultants                                           Page 52  

 

For any form of maintenance of the sand trap, the inlet penstocks will be closed while the 

raw water pumps are allowed to run until the water level has reduced to the minimum 

levels of the pumps as shall be indicated by the sensors. 

2.3.1.2 Raw Water Pumps 

The raw water submersible pumps shall be installed up to 0.3 m above the bottom of the 

upstream tank. They shall be controlled both by the SCADA system and at their respective 

control panels. 

2.3.1.3 Raw Water Flow Meter 

The raw water flow meter shall be digital and shall be read by the SCADA system. It shall be 

installed in an appropriate meter chamber.  

2.3.1.4 Sampling and Testing of Raw Water 

Raw water shall be sampled at the meter chamber to determine properties. a combined 

electronic kit reading the pH, Turbidity and Iron shall be installed and be read at the 

SCADA system. A control valve shall be installed in case manual sampling is required for 

calibration purposes.  

2.3.2 Water treatment system 

The proposed system consists of a WTP at the river Mwange with a total capacity of 34,000 

m3/day. The WTP comprises an intake at the river, and treatment processes, which are mainly 

coagulation, flocculation, sedimentation, and filtration. The treated water will be pumped from the 

clear water tank via a high lift station into a booster station. The booster station will pump water 

into a regional water reservoir located at the Gihembe refugee camp. 

The proposed water supply and reticulation system is a hybrid system comprising pumping from 

the raw water intake into the water treatment plant, followed by treated water pumping to the 

reticulation network reservoirs via a lifting station, and finally, gravity reticulation from the 

balancing reservoirs. 

Based on raw water quality, the proposed water treatment process is full conventional with all 

treatment units to be constructed indicated on the figure below and thereafter described. 

 



Detailed Designs for the Construction of Mwange  Water Supply System in Gicumbi Town - Rwanda   

               

  

SAJDI in Joint Venture with CAVICON Consultants                                           Page 53  

 

 

Figure6: Mwange water treatment process  

2.3.3.1. Pre-Chlorination 

Pre-chlorination is to remove organic matter and oxide ammonia, iron and manganese. 

1 mg/l is considered as a rule of thumb for pre-chlorination, the required chlorine 

required per day is 39.5 kg/day. Assuming 65% purity of Calcium Hypochlorite, the 

total required Calcium hypochlorite will be 61 kg/day (39.5 / 0.65). 

Table 12: summarises the design outcomes. 

Design Parameters Description 

Required pre-chlorination 

concentration 
1 mg/l 

Required dosing rate for calcium 

hypochlorite 
61 kg/day 

Mixing interval 4 days 

Selected mixing container 
One 500-liter calibrated HDPE 

translucent tanks 

 

The water will pass through the cascading aeration before proceeding to the 

coagulation tanks. The purpose of the aeration is to oxidize the excess iron, manganese, 

organic matter, reduce tastes and odor, and dissolved gases by introducing oxygen into 

the raw water. The oxygen added by aeration oxidizes dissolved iron and manganese 

to insoluble forms which can then be removed by sedimentation and filtration.  



Detailed Designs for the Construction of Mwange  Water Supply System in Gicumbi Town - Rwanda   

               

  

SAJDI in Joint Venture with CAVICON Consultants                                           Page 54  

 

 

Figure 7: sample of cascade tank. 

2.3.2.2 Flocculation and Coagulation Tanks  

Flocculation is a physical process that involves accumulating the coagulated solids into 

flocs that can be removed via sedimentation. The formation of flocs is aided by adding 

chemical components such as polymers. Two parallel flocculation tanks are to be 

implemented, hence the flow for each will be 0.23 m3 /s. Depth of the tank (H) is chosen 

as 2.50. For flocculation process, the retention time ranges between 15 and 30 mins 

(Mc Ghee et al, 1991). The outlet of the flocculation tank will allow big flocs to enter 

gently into the sedimentation tank. The scum will be removed before entering the 

sedimentation tank. This is designed as a diffusion wall (i.e., with orifices) to prevent 

residual energy from entering into the sedimentation tank. 

Table 13:  Summary of the Sizing of the Flocculation Tank 

Design Parameters Description 

Discharge required 1,646 m3/h 

Detention time  25 min  

Number of Tanks 4 Tanks (2 in each treatment line) 

Tank depth 2.5 m 

freeboard 0.5 m 

Width 7 m 

Length 20 m (10 m each) 

Mixers 

Each to have a motorized mixer with 

adjustable revolutions ranging from 5 to 15 

revolutions per minute. 

Draining of the flocculation tanks 

1 DI pipe 250 mm diameter for each tank 

unit. It should also be connected with a bell-

mouth overflow.   



Detailed Designs for the Construction of Mwange  Water Supply System in Gicumbi Town - Rwanda   

               

  

SAJDI in Joint Venture with CAVICON Consultants                                           Page 55  

 

Design Parameters Description 

Opening of the drainage pipes 
One pneumatic and one manual butterfly 

valves to be installed on each outlet. 

 

Due to relatively high turbidity, polypropylene lamella settlers with vertical flow are to 

be constructed. The flocculated water enters from the bottom part of the lamella and 

travels upwards counter current to settle sludge, which settles downward. 

The lamella plates will be inclined at 60 degrees. Clarified water will be collected 

through perforated stainless pipes running at the upper part of the tank. The bottom of 

the tank is fixed for sludge collection. The lamella will be supplied as packed welded in 

the factory. 

2.3.2.4 Rapid Sand Filters with backwashing system 

After sedimentation, the water will be conveyed to a rapid sand filtration system to 

further reduce the turbidity. In concept, a balancing tank will be constructed adjacent 

to the filter to ensure delivering water to each filter and it will be equipped with 

penstocks. Each Penstock will deliver water into a suspended channel in the filter 

chamber to avoid disturbance of the filter media. The proposed filter will have three 

media layers: anthracite, sand and gravel layers as shown on the diagram below. Its 

specifications are presented in table below.  

 

Figure 8: Typical Layers in Sand Filters  
 

The filters will be rectangular with open surface (not pressurized). The filtration rates 

typically vary between 6 and 12 m/h (Amin etal,2002). A value of 7 m/h is selected to 

minimize the risk of breakthrough to avoid any risk of cryptosporidium oocysts and 

Giardia cysts in the raw water. Four filter chambers are to be utilized; each conveys on 

quarter (¼) of the total flow when no backwashing is in progress. 



Detailed Designs for the Construction of Mwange  Water Supply System in Gicumbi Town - Rwanda   

               

  

SAJDI in Joint Venture with CAVICON Consultants                                           Page 56  

 

2.3.2.5 Post Chlorination System 

Just like other chemical dosing systems, the operations will include mixing the 

chemicals in the provided container, setting the dosing rate to ensure the required 

residual chlorine is maintained as detected at the treated water pump house.  

2.3.2.6. Drying Beds 

The operations in this unit include allowing allow sludge into each chamber for 4 days 

before switching to another bed. The thickened sludge will then be scraped off the filter 

media, stocked up and then ferried to a safe dumping site.   

 

2.3.3 water supply network to be constructed 

A total of 245.0 km of pipes were modelled. These include existing and proposed new 

pipes. The 245.0 km include pumping mains, main distribution pipes and distribution. 

In the second stage of the project (2035 -2050), it is envisaged that the whole system 

will be totally new system except the 21.0 km tertiary pipes previously mentioned, as 

other the existing pipes will be completely either renewed or upgraded.  

 

Figure9: proposed pipeline network to be constructed  

2.3.3.1 Transmission/ Pumping Mains 



Detailed Designs for the Construction of Mwange  Water Supply System in Gicumbi Town - Rwanda   

               

  

SAJDI in Joint Venture with CAVICON Consultants                                           Page 57  

 

As previously mentioned, the system is hybrid. Water will be pumped from the WTP 

via a DN500 DIP to the booster station. From the booster station to Gihembe a DN500 

DIP will be also laid. From Gihembe to the sector’s reservoris water will be delivered 

via DN350 to Byumba, a DN300 to Kagyo, and a DN300 to Rukomo and Nyamiyaga. 

The DN300 to Rukomo and Nyamiyaga branches at coordinate (511,546.02, 

4,819,872.91) into two DN250 pipes. Each feed one reservoir. All the transmission 

and pumping mains are new. They will be implemented in the first stage of the 

project.  

The transmission mains will be all implemented at the first stage. Table below 

presents the total length for each pipe. 

 

2.3.3.2. Water Reservoirs 

The water reservoirs within the system are designed as storage except the clear water tank 

and the booster balance tank. These two are to designed to balance inflow and outflow to 

reduce the switch on and off of the pumps to be less than 5 time in one hour. The clear water 

tank will be 3,700 cubic meters including the backwash volume. It will be implemented in two 

stages (2,000 cubic meters in the first stage and 1,700 cubic meters in the second stage). The 

booster’s balance tank has a total capacity of 5,000 cubic meters. 2,500 cubic meters to be 

implemented at each stage. It is to note that the balance tank is sized bigger than the clear 

tank to ensure water availability for the booster when a sudden failure occurs at the high lift 

station. This reserve storage will allow smooth shutting down of the booster without any 

effect on the pumps. The storage tanks are designed to balance fluctuations in demand 

between minimum and peak, as well as, to accommodate a reserve storage for emergencies 